
LAS VIRGENES - TRIUNFO
JOINT POWERS AUTHORITY

AGENDA 
4232 Las Virgenes Road, Calabsas, CA 91302

CLOSING TIME FOR AGENDA IS 8:30 A.M. ON THE TUESDAY PRECEDING THE MEETING.
GOVERNMENT CODE SECTION 54954.2 PROHIBITS TAKING ACTION ON ITEMS NOT ON
POSTED AGENDA UNLESS AN EMERGENCY, AS DEFINED IN GOVERNMENT CODE
SECTION 54956.5 EXISTS OR UNLESS OTHER REQUIREMENTS OF GOVERNMENT CODE
SECTION 54954.2(B) ARE MET.

5:00 PM May 1, 2017

PLEDGE OF ALLEGIANCE

1 CALL TO ORDER AND ROLL CALL

2 APPROVAL OF AGENDA

3 PUBLIC COMMENTS

Members of the public may now address the Board of Directors ON MATTERS NOT
APPEARING ON THE AGENDA, but within the jurisdiction of the Board. No action shall
be taken on any matter not appearing on the agenda unless authorized by Subdivision (b) of
[...]
3.2 Aeration Blower System .................................................................................................................. 21 
3.2.1 Proposed Process Air Blowers Requirements ........................................................................ 23 
3.2.2 Process Air Blower Modifications ............................................................................................ 24 

3.2.2.1 Process Air Blower Construction Sequence ................................................................. 25 
3.3 System Controls and Instrumentation ............................................................................................. 25 
3.4 Other Process Air Design Considerations ...................................................................................... 26 

4 Cost Estimates ....................................................................................................................................... 27 
4.1 Engineer’s Opinion of Probable Cost for the Fine Bubble Aeration Upgrades ............................... 27 
4.2 Engineer’s Opinion of Probable Cost for the Process Air Blower Upgrades .................................. 28 

 
 
List of Figures: 
Figure 1: Tapia WRF Process Flow Diagram ............................................................................................... 2 

Figure 2:Tapia WRF Current 4-Stage Bardenpho Secondary Process Configuration ................................. 2 

Figure 3: Current Spiral-Roll Aeration System Layout and Section View ..................................................... 4 

Figure 4: Tapia WRF Influent Flow Data from 2010 – 2016 ......................................................................... 8 

Figure 5: Tapia WRF Influent & Primary Effluent BOD Data from 2010 – 2016 ........................................... 8 

Figure 6: Tapia WRF Influent Ammonia Data from 2010 – 2016 .................................................................. 8 

Figure 7: Proposed Revised 4-Stage Bardenpho Process with New Aerobic/ Anoxic Zones .................... 10 

Figure 8: Proposed Locations of New Fine Bubble Aeration ...................................................................... 16 

Figure 9: Proposed Fine Bubble Aeration System Grid Layout  for East Train (Configuration mirrored for 
West Train) ................................................................................................................................. 20 

Figure 10: Typical Turbo Blower Chart with Flow, Pressure and Efficiency Curves ................................... 24 

Figure 11: Proposed Blower Layout in Existing Roots Blower Bay ............................................................ 25 

 
 

15



List of Tables: 
Table 1: Tapia WRF Current Process Air System Usage ............................................................................. 3 

Table 2: Tapia WRF Effluent Limits for Major Constituents1 ........................................................................ 7 

Table 3: Tapia WRF Average and Maximum Flow and Load Conditions for 2015 – 2016 .......................... 9 

Table 4: Influent Conditions and Design Parameters ................................................................................. 10 

Table 5: PACE In-House Calculations for Average Loading Conditions  at Various Flow Rates ............... 11 

Table 6: PACE In-House Calculations for Peak Loading Conditions  at Various Flow Rates .................... 12 

Table 7: Aeration Design Parameters based on Minimum SOTE .............................................................. 12 

Table 8: Minimum and Maximum Air Flow Requirements for the Secondary Aeration Process Basins  
at the Tapia WRF ......................................................................................................................... 13 

Table 9: Tapia WRF Air Flow Range and Pressure for the Other Process Air Components ..................... 13 

Table 10: Tapia WRF Total Air Flow Range and Pressure Requirement for  
the New Process Air System ...................................................................................................... 14 

Table 11: 20-yr LCC Analysis for Fixed Diffusers and Retrievable Grid Diffusers ..................................... 18 

Table 12: Advantages and Disadvantages of Fixed and Retrievable Grid Fine Bubble Diffusers ............. 19 

Table 13: 20-yr LCC Analysis for Turbo and Turblex Blowers .................................................................... 22 

Table 14: Air Flow and Pressure Requirements based on Treatment Flow Capacities ............................. 23 

Table 15: Summary of Engineer’s Opinion of Cost for the Retrievable Fine Bubble Aeration System ...... 27 

Table 16: Summary of Engineer’s Opinion of Cost for the Process Air Blowers ........................................ 28 
 

 
List of Appendices: 
Appendix A – Biological Process Calculations  

Appendix B – Vendors Quotes 

Appendix C – Cost Estimation  
 

16



1  Project Description 

1.1 Introduction and Objectives 
The Las Virgenes Municipal Water District (LVMWD) is a special district established in 1958. The service 
area encompasses 122-square miles in western Los Angeles County and includes the incorporated cities 
of Hidden Hills, Calabasas, Agoura Hills and Westlake Village, as well as unincorporated areas. The 
District provides potable water, recycled water and wastewater services to a population of approximately 
65,000. The Triunfo Sanitation District (TSD) within Ventura County is a joint venture partner with 
LVMWD in wastewater and recycled water services, which serves an additional 30,000 people. 
 
The LVMWD/ TSD Joint Power Authority (JPA) operates the Tapia Water Reclamation Facility (WRF). 
The Tapia WRF was originally constructed in 1965 and provides tertiary treatment for municipal 
wastewater from domestic, commercial, and industrial sources within the JPA’s service area. The JPA is 
responsible for proper treatment of the wastewater through compliance with its permit requirements and 
to ensure that the facility is operating as efficiently as possible in order to minimize cost to its rate payers 
and other stakeholders. As a result, the JPA proactively seeks ways to improve the facility from both a 
process standpoint and from a cost standpoint.  
 
In 2011, the JPA performed an evaluation of the Tapia Water Reclamation Facility (WRF) Process Air 
System, which includes blowers and air diffusers used for mixing and aeration of process areas and 
basins1. The evaluation concluded that both the blowers and aeration diffusers will need to be upgraded 
due to age and inefficiencies. The upgrades have the potential to save the JPA as much as 35 - 40% 
annually on power cost.  
 
As a result, the JPA has contracted PACE to provide design upgrades to the Tapia WRF Process Air 
System. PACE’s preliminary analysis shows the design of the Process Air System will greatly depend on 
the design flow and load conditions, the effluent requirements and the treatment process configuration. In 
addition, the JPA is in planning and design phase for the construction of a new advanced water treatment 
system for the implementation of an indirect potable reuse program, which will require consistently high 
effluent quality from the WRF to minimize operational impacts. Therefore, the objectives of this 
Preliminary Design Report are as follows: 

 Identify the Basis of Design for the Process Air System based on treatment flow and load 
conditions, effluent requirements and treatment process configurations that will maximize 
efficiencies and minimize power cost while improving effluent quality 

 Identify the upgrade design requirements for the Process Air System in order to minimize capital 
and construction cost  

1.2 Existing WRF Process Description 
The Tapia WRF was expanded to its current footprint in 1990 under Regional Facility Expansion IV. The 
plant was designed for an average dry weather flow (DWF) of 16.1 mgd and peak wet weather flow of 28 
mgd. Beginning in 2008, the plant was retrofitted for biological nutrient removal (BNR) operation for an 
average DWF of 12 MGD in anticipation of meeting effluent ammonia and Nitrate-Nitrite as Nitrogen 
(NOx) limits required by the Waste Discharge Requirements Order R4-2010-0165.  
 
Treatment at the plant includes screening, grit removal, primary treatment, BNR secondary treatment, 
secondary clarification, tertiary filtration, chlorination and dechlorination as depicted in Figure 1. Return 
activated sludge (RAS) from the secondary clarifiers is treated through two RAS re-aeration basins, each 
with three equal zones that operates as oxic – anoxic – anoxic. Activated sludge is wasted from the end 
of the RAS re-aeration basin as Waste Activated Sludge (WAS). WAS and primary sludge are combined 
and pumped to the Rancho Las Virgenes Composting Facility for solids treatment.  
  

1 LVMWD – Process Air Evaluation Tech Memo No.1 (Carollo, Nov. 2011) 

17



  
Figure 1: Tapia WRF Process Flow Diagram 

 
 
Primary effluent (PE) and RAS are combined at the head of the selector channel prior to entering 
secondary treatment. The 6 aeration basins are configured as two plug flow treatment trains with three 
passes, each arranged in a serpentine configuration as shown in Figure 2. Each basin is approximately 
160 ft long by 30 ft wide. The average operating water level is 14.1 ft, resulting in an approximate volume 
of 508,000 gallons per aeration basin and a total volume of approximately 3.1 MG. In the current 
serpentine configuration, the West Train consists of basins 1, 2, and 3, while the East Train consists of 
basins 4, 5, and 6. The 6 aeration basins can also operate in a parallel configuration; however, it is only 
used when bypass of one of the basins is necessary for repair or maintenance.  

Figure 2:Tapia WRF Current 4-Stage Bardenpho Secondary Process Configuration 

18



The Secondary Treatment process is a 4-stage Bardenpho Activated Sludge Process in its serpentine 
configuration. Primary effluent and Mixed Liquor (ML) in the selector channel is fed to the first pass of 
each of the two treatment trains. The first pass is the first-stage anoxic zone with 5 floating mixers. The 
second pass is primarily the second-stage aerobic zone with the start of the third-stage anoxic zone at the 
end of the second pass. An internal mixed liquor recycle (IMLR) returns ML at the end of the second pass 
to the head of the first pass at a rate of three times the plant influent (3Q). The third pass of each 
treatment train contains the continuation of the third-stage anoxic zone, followed by the final fourth-stage 
aerobic zone.  

1.3 Process Air System 

The Tapia WRF Process Air System mainly consists of the aeration components within the different 
process areas used for aeration and mixing and the process blowers used to supply the air flows and 
pressures to those aeration components. For the purpose of this report, the Process Air System will 
consists of the following three Main Process Air Components.  
 

 Secondary Process Aeration System 
 Process Air Blowers  
 Other Process Air Components 

 
The Secondary Process Aeration System consists of the fine bubble aeration diffusers installed within the 
Secondary Aeration Basins and the RAS Re-Aeration Basins. The Process Air Blowers are the main 
blowers used to supply air to the Process Air System. The Other Air Components comprise of the rest of 
the other processes that requires air from the Process Air Blowers. There are other minor blowers and/or 
compressors dedicated to an isolated equipment or processes. These minor process air units are not 
included as part of the Process Air System in this report. The existing Process Air System, separated into 
the three main components, with their existing air usage are listed in Table 1. The air flow demands are 
for the current air flow usage based on the average day treatment capacity of 6.8 MGD.  
 

Table 1: Tapia WRF Current Process Air System Usage 

Main Process Air Components Process Areas  
Air Demands 
(Ave/Peak) 

(SCFM) 

Percent 
of Ave 

(%) 

Secondary Process Aeration System Secondary Aeration Basins1 6,300/ 7,740 61 

Re-Aeration Basins1 900 8.7 
Other Process Air Components Aerated Grit Chamber 150/300 1.5 

Grit Chamber Effluent Channel 400 3.8 

Primary Clarifier Feed Channel 1,000 9.7 

Aeration Basin Feed Channel 500 4.8 

Mixed Liquor Feed Channel 400 3.8 

Return Activate Sludge Channel 400 3.8 

Filter Backwash Scour 300 2.9 

 Total Air Flow 10,350/ 11,940  
1 Based on current Ave flow of 6.8 MGD provided by JPA Staff. 

 
Table 1 shows that almost 70% of the total process air requirements is used for biological oxidation 
treatment within the Secondary Aeration Basins and the Re-Aeration basins, of which over 85% is used 
for the Secondary Process alone.  
 
 
 

19



1.3.1 Existing Secondary Basin Aeration System  

Aeration and mixing within the Secondary Aeration Basins and the RAS Re-aeration Basins are 
performed using fine bubble tube diffuser grids installed to promote a spiral-roll. The diffusers grids are 
equipped with swing arms used to retrieve the entire diffuser grid without having to take the basin out of 
service. Each basin has eight diffuser grids spaced approximately 20 ft apart. Each grid is equipped with 
approximately 65 diffusers (the number of diffusers varies depending on whether the grid is located near 
the end wall, near recycle pumps, etc.). The diffuser grids are set at a submerge depth of approximately 
12.4 ft. For areas within the basins that are dedicated anoxic zones, surface mixers are also installed. 
Figure 3 illustrates the existing layout of the spiral-roll diffusers and surface mixers in the West Train of 
the Secondary Aeration Basins. To promote the formation of the spiral-roll, the basin wall structure has an 
angle or “Y” configuration as shown in the section view.  
 

 
Figure 3: Current Spiral-Roll Aeration System Layout and Section View 

 
The RAS Re-Aeration basins are also equipped with the swing arm diffuser grids similar to the Secondary 
Aeration Basins; however, only six swing arm grids are installed due to the shorter basin length. During 
normal operation, two-thirds of the basin is operated as anoxic zones, while the remaining one-third is 
operated as an aerobic zone.  

1.3.2 Existing Process Air Blowers 

Currently there are six blowers at Tapia installed to provide the required process air and to maintain a 
system pressure of approximately 7.5 psi. Three Roots 900 HP single-stage centrifugal blowers (with an 
air flow capacity of 22,500 scfm per blower) provide process air during periods of high demand. At the 
current flow, only one Roots blower is typically in operation. There are also three Hoffman 250 HP multi-
stage centrifugal blowers (with an air flow capacity of 4,500 cfm per blower) that provide process air 
during low demand periods and to supplement the Roots blowers. Typically, two Hoffman blowers are 
operating when the Roots blowers are off and one Hoffman blower is periodically used to supplement the 
Roots blower. The Hoffman blowers were installed in the 1970’s and the Roots blowers were installed in 
the 1980’s.  

A Spiral Roll Fine Bubble Diffuser 

20



 
The Roots blowers are equipped with adjustable inlet guide vanes, while the Hoffman blowers are 
equipped with inlet throttling valves. Both inlet control mechanisms help with flow control and turndown; 
however, they drastically reduce the blower system efficiency.  

1.3.3 Existing Other Air Process Components  

The Other Air Process Components consists of the remaining smaller process areas that need air for 
mixing, scouring or aeration. The smaller process areas are listed in Table 1 above and are mainly the 
smaller feed channels, grit aeration components and filter scouring components. Air requirements in the 